w kL Fw WP oY NOMA Jackson Bz

REPAIR PARTS MANUAL L s
12 H.P. RIDING MOWER ‘

With 39" Mower Deck
MODEL 3560-0390

N

ONE YEAR LIMITED WARRANTY

For one (1)} year from date of purchase by the tirst consumer for residential vse (thify {(30) days com-
mergial use), NOMA Dutdoor Products Ineorporated warrants that &t will replace fies of charge, includ-
ing labor, any original part of any NOMA Outdoor Products Incorporatod product found ta ba defeciive
by any authorized Setvice Dealar or the factory, except the battory which is warranted for ninety {(80)
days from date of purchass, '

This warranty does not cover engine, transmission, transaxle ar differantial (thase items are eaverad by
their manulacturer's own warranty). This watrantly does not cover parts that have failed due to normal
waar of pants that have failed subject to misuse or abuse. Transporiation of the unit or part to and from
an authorized Service Dealer or factory is the responsibllity of the swner.

A stap by step explanation as 10 what procadure should be followed fer this warranty is;

1. If a part bacomes defective, contact the store whare the unit was purchased for the name and ad-
dross of the authorizad Setvice Dealar nearest to you.

2. ¥ you cannot locate an authorized Service Daalar, wrlte Service Depantment of NOMA Qutdoor
Products Incorporated for the name and address of the authotized Service Dealer In your area or
call the Sarvice Department at 1-801-422-1690, ’ “

Return tha defactive praduct, along with proot of purchase to such authorized Service Dealer for re-
placernent of any defective pant where covered by this watranty. '

Therte is no ather exprsss warranty, Implied warranties, Including those of merchantabllty and fitness
for a particular purposa ars limiled 10 mae (1) year from date of purchase, Liability for incldental or con-
saquential damages are excluded,

Some stales do not allow imitations on how long an implied wartanty lasts, so the above lmitation may
not apply 1o you. Some states do no! allow the exciusion of incidantal or consequential damages, so the
above excluslon may not apply to you. This waranty glves you specific legal rights, and you may have
other rights which vary from state 1o state,

NOMA Suidoor Products Incorporated Caller 8000 Jackson, TN 38308-8000

L e e e e L

‘.

NI

-

(]

A Y

OEO,O,OOECEEEEEEs

UNIT PARTS AND SERVICE

This manual contains instructions for salety, assembly and maintenance. Read this marwal carefully and com-
plately so that you will know proper assernbly, use and care of your unit. Also fiil in and mail the regisiration card
packed with the unit, For sarvice other than covered in this manual, contact an authorized setvice dealer. A na-
fionwide parts and seivice organization has besn astablishad 1o provide locally available parts and servica. A list
ol authorized paris distribuiors has been included In this manual, When ordering repait pars, always give the
following information: 1. The Paft Name; 2. The Part Number; 3, The Quantity desired; 4, Tha Full (slght digit)
Modea! Number of the unit, The modsl number will be found on a plate attachad ta the unit,

Laok for this symbol. It means - ATTENTION! BECOME ALERT! A HAZARD
/EN 7O OPERATOR, BYSTANDER, PROPERTY OR EQUIPMENT MAY EXIST.

NOMA Outdoot Products Incorporatad
Caller 3000
Part No. 307931 Jackson, TN 38308-8000 2889

Prico $§2.00 Pinted I U.S.A.



REPAIR PARTS
9" RIDING MOWER MODEL 3560-0390

ALL UNNUMEBERED
qu} {TEMS ASE INTERCRANGEABLE
WITH CPPOSITE BIDE

1177 Aot hemso ‘
10 9 % P:gs':;'

//Fm Ttem 72

&Q.B

\!\ 38§

94 ® ] ,‘L 91
85 e
- 90 { ©
g 92 g NOTE: ALWAYS USE ORIGINAL

EQUIPMENT PARTS, Usa of serv-
icafreplacement parts othar than
original equipment paits may void
your warranty.

IS Pan ko 307831



39" RIDING MOWER MODEL 3560-0390

NLutH L ACKSOoN

o6

Key Kay
No. | Papi No. | Description tNo. | Pari Ho. | Description
1 122207 { * Screw, Hex Hd, 3/8-16 x 3 in. T 51 54767 Heat Shielg, Mufller
2 1500Q tocknul, 1/2-13 Thd. (3¢ 173063 Screw, Hox Hd, 5/16-18 %' 3-122 In.
3 36625 “E" Ring 53 Engina Pan
4 52407 Boaring, Front Spindle 54 305367 | Mullier
5 305113 From Axle Assembly 55 46708 | Gasket, Muliler
6 1499 {.ocknut, 3/8.16 Thd. 86 300635 Bolt Guide
7 120369 | * Nut, Hox, 3/8-24 Thd. 57 271180 §* Nut, Keps, 3/8-16 Thd.
8 120382 | * Lockwashar, Split, 3/8 In, 58 300440 | DBelt Guide
g 302925 Front Spindle Assembly, L. H. 59 138489 | Star Washor
10 39472 Tire Assembly, Front 80 57476 Swilch
11 642 Flatwasher, 3/4 In. 61 50947 Screw, Taptite, 3/8-17 x 1-1/4 In.
12 405394 Hub Cap 62 58356 Bolt Guide
13 39979 Bearing, Front Wheels 63 180079 §° Screw, Hex Hd, 5/16-18x 1 In,
14 24167 Valve Stem 64 §7204 fiod, Cluteh '
15 39829 Wheal w/Bearing, Front 65 45802 Carriage Bolt, Rd Hd, 3/8-16x1-1/2 In.
16 21275 Rali Joint 66 300154 idler Arm
17 46692 | * Nut, Hey, 3/8-24 Thd. 87 303031 Pulley, \dler
18 58291 Steering Link 88 29658 |  Belt Retainer
19 57158 Ball Joint 69 304246 Spaser
20 58246 Shouldar Bolt, Front Axle Pivat 70 56361 Pullay
21 180128 | * Scraw, Hox Hd, 3/8-16 x 1-3/4 In, 71 56431 Washar, Pilot
22 304530 Tie Rod Assembly 72 120383 | * Lockwasher, Split, 716 In. -
23 302026 | Front Spindle Assembly, R, H. 73 428644 | * Screw, Hex Hd, 7/18-20x 6 In,
24 2483 Spring Washer 74 57791 Key
25 301281 Steering Wheel 75 57214 | V-Belt
26 456378 { * Roll Pin, 1/4 x 2 in. 76 BO2745 Pullsy
27 58243 Shaff, Stoeting 77 5021 Kay, Woodrui
28 58274 Pin, Dowe! 78 22053 | Retaining Ring
29 58244 | Pinion, Staering 79 300793 { Shoulder Belt
30 301410 Bushing, Flanged 80 657203 Brake Rod
31 22265 Washer, 1/2 In. 81 56359 Spring, Clutch
32 58289 Sector Goar g2 271184 | * Nut, Kaps, 5/16-18 Thd.
33 52406 Eccantrie 83 57217 { Bracket, Brake Rod
34 180177 § = Screw, Hex Hd, 1/2-13 X 1-1/2 In, 84 20507 Shoulder Balt
a5 304438 Knob, Gear Shift B5 42815 Flatwashaer, 3/4 {n,
36 120238 {  Jarmn Nut, 1/2-13 Thd. 88 35408 Screw, Taptita, 5/16-18x 3/4 In.
a7 57169 Shift Lever 87 120638 | * Lockhwasher, Split, 6/18 in.
35 137185 | * Pin, Coelter, /8 x 1 In. 88 12632 Stabilizing Bracket
38 57480 Shift Brackat 89 122017 | * Screw, Hex Md, 5/16-18x { in.
40 57157 Washer a0 120393 | * Flatwasher, 11/32 In,
41 55255 Serew, Hex Hd, 1/4-20 x 3/4 In. 91 { Transaxle |* Pectless § speed, Modal 920-6
42 1498 {.oeknut, 5/16-18 Thd. g2 1B00BG 1* Screw, Hex Md, 5/16-18 % 2-3/4 In.
43 21682 Washer, 3/4 In. 93 396528 Key, 3/16 x 83/18 % 2-3/4 In.
44 301398 Washet 94 57164 Tire, Rear
45 45602 Waghar, 5/16 In. 95 57165 Wheal, Rear
46 20229 | * Screw, Hex Hd, 5/16-18 x 7/8 in, 96 302967 Spaed Reducer
47 57220 Scrow, Taptite 97 303278 Plastic Extrusion
48 124824 Sam Nut, /1€ [n, a8 124925 Nut, Jam 3/8-24
49 54873 |  Trough, Oil Drain 59 207128 | Owner's Manual (Not us.) {Eng.)
50 Enging | ~ See Engine Marual 100 307431 Parts Manual
101 302445 Shift Tube
(") Standard Hardware llems - May Ba Purchased Locally.
(~} Contact Enging Manulacturers authorized servica
daaler {(See Englne Manual) for pans and warranty.
{*} Contact Tecumseh/Peaerless authorized service deaier
for parts and warranty.

Par No 307834

s susar




REPAIR PARTS

39" RIDING MOWER MODEL 3560-0390

HOTE: ALWAYS USE ORIGINAL
EQUIPMENT PARTS. Use of sarvice/
teplacamant parta other than original
equipment parts may vold your wai-

ranty,

(TEMS ARE INTERCHANGEABLE

ALL UNNUMBERED

WITH OPPOSITE BIDE

Part No 307631



39" RIDING MOWER MODEL 3560-0380

R - RV RV

Jyo

Koy Key
No. | Part No. | Description No. | Part No. | Description
i 307661 Saal 43 159043 Screw, Pan Hd, No. 10-24 x 5/8 In.
2 955346 Scraw, Taptite, 1/4-20 x 1/2 In. 44 300184 Boot, Ignition Switch
3 2104 Plato, Seal 45 300174 Dash, Plastlc Cover
4 20507 Shoulder Bolt 46 120386 Flatwashar, 3/8 in.
s 57444 Wire, Tle 47 180022 |* Scrow, Hex Hd, 5/16-18x 1 In.
& 56676 Shoulder Boit 48 120228 |* Scraw, Hex Hd, 8/16-18 x 578 In.
7 57478 Spring, Hood 49 7683 Brackat, Support
8 301542 Screw, Hox Hd, No, 10-24 x 1 In. 50 1498 {.ocknut, 5/16-18 Thd.
9 300302 | Screw, Taptite No, 10-24 x 1/2 Ia. 51 122007 |* Screw, Hex Hd, 5/16-18 x 3/4 in.
10 303037 | Hood, Lower 52 120638 |* Lockwasher, Split, 5/16 n.
11 301452 Decal, Heat Reflactor 53 120393 |* Flatwashar, 11732 In,
12 41482 Press Clip 54 9202 Fender Assembly
13 120238 Jam Nut, 1/2-13 Thd. 55 57547 Seat Switch
14 304438 | Knob 56 53205 | Cover, Spring
15 271166 Locknut, No. 1024 Thd, 57 49335 Spring, Seat
16 306360 Hood 58 1605086 Screw, Pan Hd 1/4-20 x 3/8 In.
17 A01540 | Rellector, Headlight, R. H. 59 53744 | Ciamp, Seat Spring
18 302333 Lens, Headlight &0 305770 Dacal, Caution
19 577986 Screw, Plastite, No. 6 x 1/2 In, 61 58277 Switch
20 301541 Raflactor, Headlight, L.H. 62 306398 Console
21 120382 Flatwasher, 1/4 In. 63 20864 Retaining Ring
22 300303 Screw, Plastite, 124-20 x 34 In. 64 5551% Ground Wire
23 301425 Support, Hood 85 57186 | Rod, Brake-Clutch
24 8128 | Bracket, Retalning 66 12282 | Foot Pad, RH.
25 1288 Netainer, Cabla 67 57847 Spring, Return
26 39298 Fulley 68 2968 Spacer
27 57322 Shouldar Bolt 68 48160 | Pad Brake Pedal
28 1502 Locknut, 1/4-20 Thd, 70 792 Clutch Handla Assembly
29 9197 Braca, Dagh & Fuel Tank 71 300308 Brake Pedal Assembly
30 9744 Brackat, Fuel Tank 72 305300 Main Frame
31 300304 | Cap, Fuel Tank 73 305604 1 Foam, Hood Top {2)
a2 44811 Screw, Taptite, 1/4-20 x 3/4 In, 74 305602 | Foam, Heod RH,
33 303043 Fuel Tank 75 308603 | Foam, Hood L. H,
34 41008 Clamp, Fual Ling 76 6784 | Bracket, Grille, R. H.
35 47452 Tubing, Fueal Line 77 9785 Brackat, Grille, L. H.
36 9208 Brace, Dash 78 56030 Screw, Hax Hd, 5/16-18 x 34 (n.
37 9132 Dash, Metal 79 12381 Foal Pad, L. H.
38 302049 Decal, Dash, L. H. BO 56361 Bracket, Axla Support
39 303159 Throttle Contro! 81 55273 Nut, Hax, 5/16-18 Thd.
40 126622 N, Hax, No. B-32 Thd. g2 138538 | Lockwasher, internal Tooth
41 300508 Knob, Throttie Control a3 57259 Belt Guide
42 159585 Screw. Pan Hd, No, 8-32 x 3/8 In. 84 300445 Dacal, Dash, R, H.,, 4 X 158 la.
a5 300292 | Stop, Seat
(") Standard hardware tems - May Be Puichasad Locally.
Part No. 30733¢




REPAIR PARTS

39" [UDING MOWER MODEL 3560-0380

ALL UNNUMBERED
TTEMS ARE INTERCHANGEABLE
WITH OPPOSITE GIDE

NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS. Use
of servicelreplacemant parts other than original equipment
pars may vold your waranty.

32
338~

Page

Hut. tam 54
Pags G

1

Part No 307931




39" RIDING MOWER MODEL 3560-0390

..... P

NUMA Jackson 18

[ "Key Key
Me. | Part Mo, | Description No. | PartNo. | Description .
1 58329 Hand Grip, Height Adjust Levar 25 2200 | Brace, Fendor
2 58325 Knob, Halght Adjust Lavar 26 45602 Spacer Washear
3 58326 | Spring, Halght Adjust Lover 27 58333 1 Bracket, Suppon, Haight Adjust Lever
4 303027 | Actuator Rod, Height Adjust { ever 28 30208 | Pulley
s 9788 | Levor, Height Adjust 28 814% | Bracke!, Retainar
6 301931 Decal, Halght Adjust 30 583386 Shoulder Balt
7 300332 | Covet, Holght Adjust Lever 31 8260 | Hair Fin Cotter
& 1458 Locknut, Hox, 5/16-18 Thd. 32 9239 Glavis
g 44108 Wida Flange Locknut, 5/16-18 Thd. 33 126373 Nut, Square, £/18-18 Thd,
10 300311 "E" Ring 34 300317 Pin, Clevis
11 138479 Lockwasher, Fxt. Lock 35 306980 Cable, Deck Lift
iz 8435 [ Pointer, Height Adjust Lever & 120613 {* Nuw, Hex, 1/4-28 Thd.
13 35287 | Scrow, Hex Wa Hd, No. 8-32 x 3/4 In, a7 126211 1* Carriage Bolt, 5/16-18 x S/8 In.
14 30031C | P, Clavis 38 301401 | Cable Assy, Blade Engage/Disengags
15 3coii Shoulder Bolt 39 35498 | Screw, Taptite, 5/18-18 x 3/4 In.
15 301551 Washsr, Cutved, 11/32 In. 40 120396 |* Flatwasher, 17/32 In.
17 439455 Screw, Pan Hd, 5/16-18 x 8/16 In. 41 58247 Nut, Adjusting
18 9186 i Link Assombly, Right Sida A2 9117 | Brackot, Roar Harger
18 301238 Pawl Assembly 43 9185 Rear Lilt Assembly
oy 180077 Screw, Hax Hd, 5/16-18 x 3/4 (n, 44 120375 |* N1, Hex, 1/4-20 Thd.
“1 301238 | Quadrant Assembly 45 39522 | Glevis, Pin
‘P 180079 Sorew, Hox Hd, 5A16-18x 1 [n, 46 120372 |* Nuw, Square, 1/4-2¢ Thd.
73 300302 | Screw, #10x 172 In. 47 121222 |* Cotter Pin, /32 x 34 In,
74 15062 Looknut, Hex, 1/4-20 Thd., 48 9408 Rear Clevig, Lift Cabla

("} Standard hardware llems - May Be Purchased Locally.

Pan No. 307031




REPAIR PARTS

38" RIDING MOWER MODEIL 3560-0390

NOTEL: ALWAYS USE ORIGINALEQUIFMENT
PARTS. Use of sarvice/replacemaent parts other
thanotiginal equipment parts may vold your war-
ranty. )

f@@@ ~1

£4° / 25 20

20 R
20
Lo,

ALL UNNUMBERED
ITEMS ARE INTERCHANGEABLE]
WITH OPPQSITE SiDE

35

36

10

Past Ne 307831



39" RIDING MOWER MODEL 3560-0390

Heiim vawn 23U 12

Key Key '
No. | Part No. | Description Na. | Part No. | Descriptien
1 300473 Spring 34 55547 Quilt
2 9401 | Extension, idlar Arm a5 50816 | Dust Shield
3 180077 Screw, Hax Hd, 5/16-18 x 3/4 In. 36 56425 Saddla & Shaft Assembly
4 300180 Shoulder Bok 37 135624 1 Rivet, Brake Pad
5 306973 Brake Pad a8 300316 Rod, Brake Release
8 41801 Rivet, Brake Pad 39 1502 Locknut, 1/4-20 Thd.
7 300491 Idier Arm Assy (incl, Nos, 5 & 6) 40 303247 Blade Bracket Assy (Incl. 5 & 37)
& 996416 Flatwashar, 3/8 in. 4t 120228 |° Scraw, Hex Hd, 51618 x 5/8 1n.
g 1499 { Locknut, 3/8-18 Thd. az 120834 |* Screw, Hex Hd, 5/18-18 x 1/2 In.
10 300680 V-Belt 43 300179 Bracket, {dier
i1 35410 Spring 44 44108 Nut, Hex, Wida Flangt% 5/16-18 Thd,
12 271172 Nut, Keps, 1/4-20 Thd, 45 67318 Retainer, Belt
13 1346 Ratainer, Belt 46 57818 | Discharge Chute
14 121954 Scraw, Hex Hd, 14-20x 2 In, 47 55767 | Spring, Discharga Chuie
15 303030 Pulley, ldlet 48 57317 flod Pivol ’
16 57325 Carriage Bol, 3/8-16 x 2 in. 49 57360 | Brackef, Pivot
i7 58306 | Rod, Deck Hitch 50 57314 | Skid Bar
iB 58305 Bracket, Dack Front 51 271184 |* Nut, Keps, §/16-18 Thd.
19 B260 Hair Pin Cotter 52 126216 |* Carriage Bolt, 5/16-18 x 3/4 In.
20 1408 Locknut, 5/16-18 Thd. 53 58250 Bracket, Lift, R.H.
21 58247 | Nut, Adjusting b4 582581 | Bracket, Lift, LH.
22 122017 | Screw, Hex Hd, 5/16-18 x 1 In. 55 306384 | Mowser Deck :
23 58315 Lift Suppont Plate 56 300345 | Screw, Taptite, 5/16-18x 1 ¥/8 in.
24 35214 Flatwasher, 21/64 in. 57 50634 Screw, Taptite, 5/16-18 x 7/8 In.
25 120383 | . Flatwasher, 11732 In. 58 300103 Bragket, Wheal Mount
26 3026833 Belt Guard, LH. Pulley 59 57284 | Blade
27 56424 Quill Assembly (Incl. Nos, 28-36) 60 2483 Formed Washar
28 1282 Locknut, Flange 61 39573 | Screw, Hex Hd, 3/8-24 x 1 In.
28 56365 Flatwashar 62 52684 Whael, Deck
30 56350 Pullay 63 23763 | Wheoi Axle
31 514489 Spacer 64 45171 Locknut, Flange
32 49562 | Boaring 65 120382 | Split Lockwashar, 25/4 in,
a3 56818 Spacer Tube 66 180075 Screw, 516-18 x 1/2 In.

{") Standard Hardware [tems - May Be Purchased Locally.

Part Na. 307935

11




REPAIR PARTS
36" RIDING MOWER MODEL 3560-0390

MOTE: ALWAYS USE ORIGINAL BQUIPMENT PART‘S.
Usa of service/replacament parts other than original equip-
ment parts may void your warranty.

ALL UNNUMBERED
ITEMS ARE INTERCHANGEABLE
WITH GPPOSITE SIDE

WIRING DIAGRAM

This diagram ig deaianasd in ha usad as a wirinn dianam

We recommend that unless vou are fully qualified 1o make
repairs on the electrical systarm on this unit, youtake it to an
authorized servicar for such work or adjustmerts, If wiring

is incorrectly hooked up, angine elactrical system can be
damagad.

Key Key
No. Part No. Description N, Part Na. Rascription
1 120854 | Screw, Hax Hd, 1/4-20 x 5/8 {n. 14 3200334 | Switch, Haadlight
2 302257 Battery 19 57769 Bulb, Indicator
K 57552 | Bracket, Battery Hold-Down 23 200865 | Wire Harness Assy, indicatar Light
4 120375 7 Nut, Mex, 1/4-20 Thd. 21 300220 Switch, No Start
5 120380 Lockwashar, Spiit 2?2 302031 Fuse
6 120392 }* Fiatwashar, 9/32 In, 23 120368 |* Nut, Hex, 5/16-24 Thd.
7 300626 | Key, lgnition Switch z 138485 | Lockwasher, External Lock
8 271172 |~ Kaps Mut, 1/4-20 Thd. 25 1502 | Locknut, Hex, 1/4-20 Thd.
5 E7851 | Rod, Baltery | ald-Dawn 25 187745 1* Borew, Hex H, 1/4-20 34 in.
10 57259 Balt Guide 27 53716 Solencid
11 138538 Lockwasher, Internal Tooth 28 57476 Switch, Ciutch Interlock
12 1488 1" Locknut, Max, 5/16-18 Thd, 29 303064 Harngss, Headlight
13 58277 Switch, Interiock Systam 30 52572 Bulb, Headlight
14 55511 Ground Wire 3 41482 Retainer, Harness, Prass-On
15 300431 Wire Harness Assembly 32 54888 | Ketammer, Harness
18 300295 | Switch. Ignition
1 300185 Nut, Plastic, ignilion Switch {*t Standard Hardware lteras - May Be Purchased Locally.

12 Pact No 507931



